



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-0 San Francisco Chilpan Tultitlan MEX C.P.54940	Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-0 San Francisco Chilpan Tultitlan MEX C.P. 54940	246650
		FECHA/DATE
		05/05/2015

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CÓDIGO/ CODE	DESCRIPCIÓN DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	ANALISIS				
							%C	%Mn	%P	%S	%Si
20908	10151129-80	0010319208	0010485499	300319	PC 10.0X2.75 0.1345 CCCSDPR 10.000	10000 mm	0.1000	0.3291	0.0076	0.0105	0.0061
20908	10151129-80	0010319208	0010485525	300319	PC 10.0X2.75 0.1345 CCCSDPR 10.000	10000 mm	0.1000	0.3291	0.0076	0.0105	0.0061

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/ MECHANICAL			PROPERTIES	ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)			
20908	10151129-80	0010319208	0010485499	28	60	50	28	152244	Made in Mexico	
20908	10151129-80	0010319208	0010485525	28	60	50	28	152244	Made in Mexico	